@

Linda S. Adams Californla Reglonal Water Quallty COﬂth' Board Arnold Schwarzenegger
Secretary for Governor
Environmental Protection San Francisco Bay Region

1515 Clay Street, Suite 1400, Oakland CA 94612
(510) 622-2300 * Fax (510) 622-2460
http://www.waterboards.ca.gov/sanfranciscobay

ORDER NO. R2-2008-XXXX
NPDES NO. CA0038130

The following Discharger is subject to waste discharge requirements set forth in this Order.

Table 1. Discharger Information

Discharger Cities of South San Francisco and San Bruno
Name of Facility South San Francisco and San Bruno Water Quality Control Plant and Collection
ystem
195 Belle Air Road
Facility Address South San Francisco, CA 94080
San Mateo County

The U.S. Environmental Protection Agency (USEPA) and the Regional Water Quality Control Board have classified
this discharge as a major discharge.

The discharge by the South San Francisco and San Bruno Water Quality Control Plant from the
discharge point identified below is subject to waste discharge requirements as set forth in this Order.

Table 2. Discharge Location

D'ISDCOhiﬁ:ge Effluent Description D'SCC;E%:’ dlZomt Dlsfzﬁ;?fuzgmt Receiving Water
Secondary Treated
E-002 Municipal 37°39° 55" N 122°21° 41" W Lower San Francisco Bay
Wastewater

Table 3. Administrative Information

This Order was adopted by the Regional Water Board on: November 12, 2008
This Order shall become effective on: <Effective Date>
This Order shall expire on: <Expiration Date>

The Discharger shall file a Report of Waste Discharge in accordance with title
23, California Code of Regulations, as application for issuance of new waste
discharge requirements no later than:

180 days prior to the Order
expiration date

IT IS HEREBY ORDERED that this Order supersedes Order No. R2-2003-0010 except for
enforcement purposes, and, in order to meet the provisions contained in Division 7 of the California
Water Code (commencing with section 13000) and regulations adopted thereunder, and the
provisions of the federal Clean Water Act (CWA) and regulations and guidelines adopted
thereunder, the Discharger shall comply with the requirements in this Order.



I, Bruce H. Wolfe, Executive Officer, do hereby certify that this Order with all attachments is a full,
true, and correct copy of an Order adopted by the California Regional Water Quality Control Board,
San Francisco Bay Region, on November 12, 2008.

Bruce H. Wolfe, Executive Officer



CITIES OF SOUTH SAN FRANCISCO AND SAN BRUNO ORDER NO. R2-2008-XXXX
WATER POLLUTION CONTROL PLANT NPDES NO. CA0038130

Table of Contents

I Facility INfOrmation.........cccuiiiiiiiiieiieciiee ettt ettt ettt et e et e esbeessaeenbeenseessbeenseeenseens 5
0 R B 3316 1 YOS 5
III. Discharge ProNiDItIONS ........cocuiiiuieiiieiieeie ettt ettt ettt e seteebeeebeestaesbeessaeenseensaesnseenseenens 11
IV. Effluent Limitations and Discharge SpecifiCations...........cccvuveeiiiiieiiieiiie e 12
A. Effluent Limitations — Discharge Point E-002 ...........c.cccoiiiiiniieniiinieeieeieeee e 12

V. Receiving Water LIMITAtIONS. ........eeeriieeiiieiiiieeetiieeitee et e eseeeetteeetaeesteeesseeeessseeessseeessseeesssesssseasns 16
A, Surface Water LIMItationS. .......cevuueeiuieriieeiieiieeitesiteeieeste et e siteesbeesereeteesaaeesseessneeseesaseenseennns 16

VLo PROVISIONS ..ottt ettt et s e et e e bt et e e s at e e bt e eab e e beesabe e bt e enbeesabeenbeesaeeenbeeneee 17
A, Standard PrOVISIONS .......c.ceiiieiuierieiiiieeiie ettt ettt e et estteeteestteesbeessaesnseessaeenseessaesnsaenseeenseennns 17

B. Monitoring and Reporting Program Requirements..............cccueeevveeriieeeiieeeeiee e 17

C.  SPECIAl PTOVISIONS ....uiiiiiieiieiiiieiieeieeite ettt ettt ste e bt e ette et essbeesseessaeesseessseenseesseeenseesnseenseas 17

1. RCOPENET PIOVISIONS ....ciiiiiiiiiieeiiieeiiee et e et e et e e teeeeteeeetaeesstaeessseeesnseeessseeessseeenseeensens 17

2. Special Studies, Technical Reports and Additional Monitoring Requirements................. 18

3. Best Management Practices and Pollution Minimization ............ccccceeeeveeeeveeecveeseneeeennen. 19

4. Construction, Operation, and Maintenance Specifications ...........ccccueeeveerveerieenveerieennnennn. 21

5. Special Provisions fOr POTWS........cooiiiiiiiiiiie ettt saae e 22

6. Corrective Measures to Eliminate Use of the Nearshore Outfall.............c.cccceeviirinannnnnn. 25

7. Corrective Measures to Minimize Blending ...........cccooovvveeiiiieiiiecciiececeeeeeeeeee e 25

8. Compliance SChEeUIE ........cccuiiiiiiiiiiieee e 26

L Ao 1) 0 0 3 T 100 A O0] o) o) SRR 27

10. Action Plan for Cyanide ...........cccveiiieiieiiiiiieie ettt ettt et 27

VII. Compliance DetermMINatiON. .......ccuiieriieeieiieeiiieeeitieeeiieeeitteeeteeessteeestaeesseeessseeessseeessseeessseessssesssseeenns 28

Tables

Table 1. Discharger INfOrmation...........cccuiieiiiiiiiiiecieece e e e e e eeaaeeeeaeeesaeeeenseeenenes 1
Table 2. DiSCharge LOCAtION .......cc.ieruiieiiiiiiieiieeie ettt ettt e ettt e e beessteesbeessaeenseesbeessbeenseesaseans 1
Table 3. Administrative INfOrmation ..............coooiiiiiiiii et 1
Table 4. Facility INfOrmMation .........ccceiiiiiiiiiiieie ettt et sete et e et eeseeesbeebeessseenseesaseens 5
Table 5. Basin Plan Beneficial Uses of Lower San Francisco Bay ..........cccccveeviiiiiiiinciiicieeee e 7
Table 6. Effluent Limitations for Conventional and Non-Conventional Pollutants..............c.ccccceeneennee. 12
Table 7. Effluent Limitations for Toxic PoIIUtants............cccceeiiiiiiiiiiiiiiiceeeeee e 13
Table 8. Minimum Levels for Pollutants with Effluent Limitations ...........ccccceeeveeiiienieeciienieeeeeeeenen. 14
Table 9. Corrective Measures to Eliminate Use of the Nearshore Outfall .............c.ccoooiiinin. 25
Table 10. Corrective Measures to Minimize Blending..............ccoocivviieiiiiniiniiieniieieeie e 25
Table 11. Dioxin-TEQ Compliance SChedule ...........coooviiiiiiiieiiiecieeceeeee et 26
Table 12. Copper ACtION PIAN.........ccoiiiiiiiiici ettt ettt ebeebeesaneeneees 27
Table 13. Cyanide ACtiON Plan .........cccuoiiiiiioiiiieceeee ettt e e e et e e sreeessbeeeebeae e 28



CITIES OF SOUTH SAN FRANCISCO AND SAN BRUNO ORDER NO. R2-2008-XXXX
WATER POLLUTION CONTROL PLANT NPDES NO. CA0038130

Attachments
Attachment A — DEfINItIONS ......veiiiieieiieeeiieee ettt eee e e et eeeeaae e e e eeteeeeeetaeeeeeeaaeeeeenanreeeas A-1
Attachment B — FACIIEY MaD.....ccouiiiiiieiiieceece ettt et ae e tee e e e e ssbe e e ssaae e ennaeesenee s B-1
Attachment C — Process FIOW DIiagram..........cccoeviiiiiiiiiieiiienie ettt st C-1
Attachment D — Federal Standard PrOVISIONS .........vviiiiiiiiiiiiiiiiiiee ettt e e e eeearaee e e e e e e D-1
Attachment E — Monitoring and Reporting Program (MRP)..........ccccoooiiiiiiiiiiiiiiicieceee e E-1
PaNa¥: 163000170 L SR S Yot ) <l OO F-1

Attachment G — The following documents are part of this Permit, but are not physically attached due to
volume. They are available on the internet at
www.waterboards.ca.gov/sanfranciscobay/

- Self-Monitoring Program, Part A, adopted August 1993
- Standard Provisions and Reporting Requirements, August 1993
- August 6, 2001 Staff Letter: Requirement for Priority Pollutant Monitoring in
Receiving Water and Wastewater Discharges
Attachment H — Pretreatment REQUITEMENLS ..........coeouiiiiiiiiiiiiiieciie ettt H-1




CITIES OF SOUTH SAN FRANCISCO AND SAN BRUNO ORDER NO. R2-2008-XXXX
WATER POLLUTION CONTROL PLANT NPDES NO. CA0038130

FACILITY INFORMATION
The following Discharger is subject to the waste discharge requirements set forth in this Order:

Table 4. Facility Information

Discharger Cities of South San Francisco and San Bruno

Name of Facility

South San Francisco and San Bruno Water Quality Control Plant and
Collection System

Facility Address South San Francisco, CA 94080

195 Belle Air Road

San Mateo County

Facility Contact, Title, and

David Castagnola, Plant Superintendent (650) 829-3844

Phone
Mailing Address Same as Facility Address
Type of Facility Publicly Owned Treatment Works (POTW)

Facility Design Flow

13 million gallons per day (MGD) (average dry weather design treatment

capacity)
. Cities of San Francisco and San Bruno; portions of Daly City; and the town of
Service Areas
Colma
Service Population 105,870

. FINDINGS

The California Regional Water Quality Control Board, San Francisco Bay Region (hereinafter the
Regional Water Board), finds:

A. Background. The Cities of South San Francisco and San Bruno (hereinafter the Discharger) are

currently discharging under Order No. R2-2003-0010 and National Pollutant Discharge Elimination
System (NPDES) Permit No. CA0038130. The Discharger submitted a Report of Waste Discharge,
dated September 24, 2007, and applied to renew its NPDES permit to discharge up to 13 million
gallons per day (MGD) of secondary treated wastewater (average dry weather flow) from the South
San Francisco and San Bruno Water Quality Control Plant and its collection system (Plant).

For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal
and state laws, regulations, plans, or policy are held to be equivalent to references to the Discharger
herein.

. Facility Description. The Discharger owns and operates the Plant, which provides secondary

treatment of wastewater from domestic, commercial and industrial sources from the service areas
listed in Table 4, above. The total service population is approximately 105,867 (2007 estimate).

The Discharger has an average dry weather design treatment capacity of 13 MGD. The average
discharge rate is 9.82 MGD, based on flow data from 2003 to 2006, and the maximum daily effluent
flow rate from 2003 to 2006 was 24.31 MGD. The collection system is 100% separate sanitary
sewer.

Wastewater treatment processes at the Plant include screening and grit removal, primary
clarification, secondary treatment by an activated sludge process, secondary clarification, filtration,
disinfection, and dechlorination. Biosolids are concentrated using dissolved air flotation thickeners,
anaerobically digested, and filtered in belt filter presses. Biosolids are placed in a landfill in

Limitations and Discharge Requirements 5



CITIES OF SOUTH SAN FRANCISCO AND SAN BRUNO ORDER NO. R2-2008-XXXX
WATER POLLUTION CONTROL PLANT NPDES NO. CA0038130

Livermore. The Discharger is a member of the North Bayside System Unit (NBSU), a joint powers
authority that also includes the Cities of Burlingame and Millbrae, and the San Francisco
International Airport. Treated, disinfected wastewater from the Plant enters the NBSU force main
and combines with treated, disinfected wastewaters from other NBSU members. The combined
effluent is dechlorinated and discharged through the NBSU outfall at Discharge Point E-002. The
Order also establishes two effluent monitoring locations to determine compliance with the
requirements of the Order. Monitoring Location E-001 is located at a point after full treatment of
wastewater but prior to its entry into the NBSU force main, and Monitoring Location E-002 is
located at a point after entry of treated wastewater into the NBSU force main and after
dechlorination, but prior to discharge into Lower San Francisco Bay.

Recent Plant improvements allow full secondary treatment of the design dry weather flow

(13 MGD) plus peak wet weather flows up to 30 MGD. To prevent hydraulic overload of the
activated sludge process, influent flows greater than 30 MGD receive primary treatment and
disinfection only, and are blended with secondary treated wastewater prior to being discharged.
Effluent flows greater than 62 MGD, which exceed the Plant’s pumping capacity, are retained in a 7
million gallon storage pond until flow rates subside; however, during extreme wet weather events,
when the effluent storage capacity is exceeded, treated wastewater is sometimes discharged through
a nearshore outfall to Colma Creek. Consistent with Basin Plan requirements, discharges at any
location other than Discharge Point E-002 are not authorized by this Order.

Attachment B provides a map of the area around the Plant. Attachment C provides a flow schematic
of the Plant.

C. Legal Authorities. This Order is issued pursuant to Clean Water Act (CWA) section 402 and
implements regulations adopted by the U.S. Environmental Protection Agency (USEPA) and
Chapters 5.5, Division 7 of the California Water Code (CWC) (commencing with section 13370). It
shall serve as an NPDES permit for point source discharges from the Plant to surface waters. This
Order also serves as Waste Discharge Requirements pursuant to Article 4, Chapter 4, Division 7 of
the CWC (commencing with section 13260).

D. Background and Rationale for Requirements. The Regional Water Board developed the
requirements in this Order based on information submitted as part of the application, through
monitoring and reporting programs, and other available information. The Fact Sheet
(Attachment F), which contains background information and rationale for requirements of the
Order, is hereby incorporated into this Order and constitutes part of the findings for this Order.
Attachments A through E and G through H are also incorporated into this Order.

E. California Environmental Quality Act (CEQA). Under CWC section 13389, this action to adopt
an NPDES permit is exempt from the provisions of CEQA.

F. Technology-Based Effluent Limitations. CWA Section 301(b) and NPDES regulations at
40 CFR 122.44 require that permits include conditions meeting applicable technology-based
requirements at minimum and any more stringent effluent limitations necessary to meet applicable
water quality standards. The discharge authorized by this Order must meet minimum federal
technology-based requirements based on Secondary Treatment Standards at 40 CFR 133.
A detailed discussion of technology-based effluent limitation development is included in the Fact
Sheet.

Limitations and Discharge Requirements 6



CITIES OF SOUTH SAN FRANCISCO AND SAN BRUNO ORDER NO. R2-2008-XXXX
WATER POLLUTION CONTROL PLANT NPDES NO. CA0038130

G. Water Quality-Based Effluent Limitations. CWA section 301(b) and NPDES regulations at
40 CFR 122.44(d) require that permits include limitations more stringent than applicable federal
technology-based requirements where necessary to achieve applicable water quality standards.

NPDES regulations at 40 CFR 122.44(d)(1)(i) mandate that permits include effluent limitations for
all pollutants that are or may be discharged at levels that have the reasonable potential to cause or
contribute to an exceedance of a water quality standard, including numeric and narrative objectives
within a standard. Where reasonable potential has been established for a pollutant that has no
numeric criterion or objective, water quality-based effluent limitations (WQBELSs) must be
established using (1) USEPA criteria guidance under CWA section 304(a), supplemented where
necessary by other relevant information; (2) an indicator parameter for the pollutant of concern; or
(3) a calculated numeric water quality criterion, such as a proposed state criterion or policy
interpreting the state’s narrative criterion, supplemented with other relevant information, as
provided in 40 CFR 122.44(d)(1)(vi).

H. Water Quality Control Plans. The Water Quality Control Plan for the San Francisco Bay
Basin (the Basin Plan) is the Regional Water Board’s master water quality control planning
document. It designates beneficial uses and water quality objectives for waters of the State,
including surface waters and groundwater. It also includes programs of implementation to achieve
water quality objectives. The Basin Plan was duly adopted by the Regional Water Board and
approved by the State Water Resources Control Board (State Water Board), USEPA, and the Office
of Administrative Law. Requirements of this Order implement the Basin Plan.

The Basin Plan implements State Water Board Resolution No. 88-63, which establishes State policy